Blodgett KLT-20G user manual

User manual for the device Blodgett KLT-20G

Device: Blodgett KLT-20G
Size: 0,30 MB
Date of adding : 2014-05-26 16:27:54
Number of pages: 17
Print the manual

Download

How to use this site?

Our goal is to provide you with a quick access to the content of the user manual for Blodgett KLT-20G. Using the online preview, you can quickly view the contents and go to the page where you will find the solution to your problem with Blodgett KLT-20G.

For your convenience

If looking through the Blodgett KLT-20G user manual directly on this website is not convenient for you, there are two possible solutions:

  • Full Screen Viewing - to easily view the user manual (without downloading it to your computer), you can use full-screen viewing mode. To start viewing the user manualBlodgett KLT-20G on full screen, use the buttonFullscreen.
  • Downloading to your computer - You can also download the user manual Blodgett KLT-20G to your computer and keep it in your files. However, if you do not want to take up too much of your disk space, you can always download it in the future from ManualsBase.
Blodgett KLT-20G user manual
Advertisement
« Page 1 of 17 »
Advertisement
Print version

Many people prefer to read the documents not on the screen, but in the printed version. The option to print the manual has also been provided, and you can use it by clicking the link above - Print the manual. You do not have to print the entire manual Blodgett KLT-20G but the selected pages only. paper.

Summaries

Below you will find previews of the content of the user manuals presented on the following pages to Blodgett KLT-20G. If you want to quickly view the content of pages found on the following pages of the manual, you can use them.

Abstracts of contents
Summary of the content on the page No. 1

PARTS LIST
GAS TILTING KETTLES
MODELS: KLT-20G
KLT-40G
KLT-60G
April 6, 2007
BLODGETT OVEN CO ▪ 44 lakeside Ave ▪ Burlington, VT 05446
Tel. 800-331-5842 ▪ Fax 802-860-3732 ▪ www.blodgett.com

Summary of the content on the page No. 2

Summary of the content on the page No. 3

FIGURE 1 ITEM Part Number DESCRIPTION QUANTITY 1 40955 Pilot Light - Green 24V 1 2 42175 Instruction Label 1 3 40795 Low Water Control Mounting Bracket 1 ** 4 40466 Probe, 9 ¼” (20 Gallon) 1 40467 Probe, 9 ¾” (30, 40, 60 Gallon) 1 5 40542 Low Water Cut Off Control 1 6 40046 Thermostat 1 7 42548 Poly Panel 1 8 41889 Power Switch 1 9 42415 Pilot Light - Red 1 10 42430 Pilot Light - Amber 1 11 41006 Dial 1 12 42179 Pressure Gauge Bracket 1 13 40907 Pressure Gauge 1 ** 14 42177 Mounting Bracket (30

Summary of the content on the page No. 4

FIGURE 1 ITEM Part Number DESCRIPTION QUANTITY * ** 24 40251 Combustion Chamber (20 Gallon) 1 40252 Combustion Chamber (30, 40 Gallon) 1 40253 Combustion Chamber (60 Gallon) 1 25 40033 Recessed Control Panel 1 * ** 26 40376 Bottom Cover (20 Gallon) 1 40377 Bottom Cover (30, 40 Gallon) 1 40378 Bottom Cover (60 Gallon) 1 ** 27 40326 Control Panel (20, 30, 40 Gallon) 1 40329 Control Panel (60 Gallon) 1 * NOT SHOWN. ** SELECT AS REQUIRED.

Summary of the content on the page No. 5

KLT-20, TILTING MECHANISM

Summary of the content on the page No. 6

KLT - 20, TILTING MECHANISM FIGURE 2 ITEM Part Number DESCRIPTION QUANTITY 1 41554 Handwheel 1 2 40101 Set Screw 1 3 41235 Tilt Shaft 1 4 40367 Bushing 2 5 41095 Segment Gear and Worm Gear Kit 1 (Includes items 6 - 12) 6 40266 Tension Pin 1 7 41564 Key 1 8 40126 Retaining Ring 1 9 40082 Set Screw 2 10 40249 Bolt 1 11 40132 Washer 1 12 40113 Nut 1 13 41091 Washer 3/4 ID x 1 - 1/4 OD 1 14 41092 Cotter Pin S.S. 3/16 x 1 1 * 15 42706 Cord Set, 120V 1 * 16 42342 Decal - Tilt 1 17 41090 Thrust Beari

Summary of the content on the page No. 7

KLT 20, 40, 60, TILT CONSOLE AND PARTS FIGURE 3

Summary of the content on the page No. 8

FIGURE 3 ITEM Part Number DESCRIPTION QUANTITY ** 1 43396 Console Cover 1 * 40621 Console Cover Assembly (Faucet Mount), 1 OPTIONAL. * 40496 Spacer (Faucet Mount), OPTIONAL. 1 2 40101 Set Screw 1 3 41554 Handwheel 1 4 41084 Front Bearing 1 5 42862 Tilt Shaft 1 6 42342 Tilt Label 1 7 40169 Trunnion Housing Assembly 1 8 41564 Key 1 9 40126 Retaining Ring 1 10 40075 Arm 1 11 43004 Flat Washer 3/8 As Required 12 43397 Hex Socket Cap Screw, 3/8 - 16 x 2 - 1/8 1 13 43398 Hex Socket Cap Screw, 3

Summary of the content on the page No. 9

FIGURE 3 ITEM Part Number DESCRIPTION QUANTITY 26 43402 Truss HD Phillips Drive, 10 - 32 x 1-1/4 2 27 43403 RD HD Slot Drive Screws 8 - 32 x 1/4 3 28 43404 External Tooth Washer # 8 3 29 43405 Pin 1 30 43406 Hex Socket Set Screw 1/4 - 20 x ½ 1 31 43407 Lock Washer 3/8 As Required 32 40108 Hex Nut 3/8 - 16 7 33 40887 Grease Nipple, 1/8 NPT 1 34 43408 Flat Washer 5/16 2 35 40099 Hex Nut 5/16 - 18 2 36 41233 Flexible Shaft Assembly 1 37 42797 Nylon Shaft Guide 2 38 43409 Set Screw 1/4 - 28 x 3

Summary of the content on the page No. 10

FIGURE 4

Summary of the content on the page No. 11

FIGURE 4 ITEM Part Number DESCRIPTION 20 30 60 40 ** 1 42589 Complete Burner Assembly, Natural Gas 1 42592 Complete Burner Assembly, LP Gas 1 42588 Complete Burner Assembly, Natural Gas 1 42591 Complete Burner Assembly, LP Gas 1 42593 Complete Burner Assembly, Natural Gas 1 42590 Complete Burner Assembly, LP Gas 1 2 40503 DSI Module 1 1 1 3 42450 Ignition Wire 18" 1 1 1 4 41861 Fuse, 250V, 3 Amp. 1 1 1 5 40505 Transformer, 120/24V, 50/60, 30 VA 1 1 1 6 42445 Motor/Blower, 115V/50/60 HZ 1 1 1 7 4

Summary of the content on the page No. 12

FIGURE 4 ITEM Part Number DESCRIPTION 20 30 60 40 23 40169 Trunnion Housing Assembly 1 1 1 * ** 24 40242 Console Cover 1 1 1 40243 Console Cover - Hinge Mount 1 1 1 25 40167 Console Nozzle Assembly 1 1 1 26 40168 Nozzle Cover 1 1 1 27 42547 Gas Supply Pipe Assembly 1 1 1 28 42594 Hex Bushing, 1/2 x 3/4 2 2 2 * NOT SHOWN. ** SELECT AS REQUIRED.

Summary of the content on the page No. 13

FIGURE 5 SPRING ASSIST HINGE ASSEMBLY

Summary of the content on the page No. 14

FIGURE 5 SPRING ASSIST HINGE ASSEMBLY ITEM Part Number DESCRIPTION QUANTITY 42112 HINGE ASSEMBLY 1 41543 Lock Pin 1 2 41546 End Lock Plate 1 3 43106 Stationary Disc 1 4 41100 Core 1 5 41526 Spring 1 ** 6 41538 Handle Assembly (20 Gallon) 1 41539 Handle Assembly (30, 40 Gallon) 1 41531 Handle Assembly (60 Gallon) 1 7 43107 Rotary Disc 1 8 41520 End Stop Plate 1 9 40098 Cap Screws 4 10 40259 Knob 1 ** 11 42713 Hinge Support Riser (20, 30, 40 Gal.) 1 42714 Hinge Support Riser (60 Gal.) 1 ** 12 40

Summary of the content on the page No. 15

FIGURE 7 DRAW-OFF VALVE

Summary of the content on the page No. 16

FIGURE 7 ITEM Part Number DESCRIPTION QUANTITY 40553 1 -1/2" DRAW-OFF VALVE ASSEMBLY 1 41809 Acorn Nut 10-24 UNC 1 2 40662 Handle, Stainless Steel 1 3 40560 Bonnet 1 4 40559 Gland Nut 1 5 40562 “O” Ring 1 6 40561 Stem Assembly 1 7 43246 Valve Body 1 ITEM Part Number DESCRIPTION QUANTITY 40554 2" DRAW OFF-VALVE ASSEMBLY 1 41809 Acorn Nut 10-24 UNC 1 2 40662 Handle, Stainless Steel 1 3 40564 Bonnet 1 4 40563 Gland Nut 1 5 40566 “O” Ring 1 6 40565 Stem Assembly 1 7 42481 Valve Body 1 ITEM Part N

Summary of the content on the page No. 17

3 40570 Bonnet 1 4 40569 Gland Nut 1 5 40572 “O” Ring 1 6 40571 Stem Assembly 1 7 43248 Valve Body 1


Similar user manuals
# User manual Category Download
1 Blodgett KLS-80G Hot Beverage Maker 38
2 Blodgett KLS-E 20 Hot Beverage Maker 20
3 Blodgett KLS-E 60 Hot Beverage Maker 12
4 Blodgett KLS-E 40 Hot Beverage Maker 26
5 Blodgett KLS-40G, KLS-60G Hot Beverage Maker 30